

TEST REPORT

1. No : CT13-35675
2. Client :
 - Name : WILDCAT CO.,LTD
 - Address : 73-1, Geumgok-dong, Buk-gu, Busan, Korea.
 - Date of Receipt : Mar 26, 2013
 - Date of Issued : Apr 4, 2013
3. Use of Report : Submitted to Customer
4. Test Sample : Baby and infant footwear-Thermoplastic Elastomer
5. Method :
 - (1) KS K ISO 14184-1 : 2009

6. Test Results

1) Baby and infant footwear-Thermoplastic Elastomer

Test Item(s)	Unit	Test method used	Test Result(s)
Formaldehyde	mg/kg	(1)	Not detected (detection limit 20)

---- End of Report ----

Affirmation	Tested By	Technical Manager
	Name : Jae Cheol Park <i>P.J.C</i>	Name : Shin Dong Gil <i>SDG</i>
Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products.		

Korea Conformity Laboratories President Song Jae Bin *Jae Bin Song*

Address : 618-230 Testing and Manufacturing Building Techno park 1276 Jisa-dong, Gangseo-gu, Busan
 , Korea 82-51-941-8790
 Result Inquiry : Busan, Ulsan and Gyeongnam Branch 82-51-941-8790